For Serial Nos.

720,000 & Higher
Part No. 4500-339 Rev. A

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

-1-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT

TABLE OF CONTENTS

Description Page
Cutter Housing Assembly ..........coovvviiiiiiiiiie e 7
S 1ot [ €1 (o 11 o PP 3-4
YA B = To Q€10 11 o P 5-6
DTor= I €T o 10 | o I 17
Electrical Diagram..........cccoovvviiiiiiiiiieecee e 19-20
Electrical Group .....oocvviviieeee e 18
Electrical Logic SchematiC...........ccccoevvviviviinieeinnnnnn. 21-22
ENGINE GroUP .ovvviiiiiieeee e 13-14
Frame GroUP ...ooveiiiiiee e 8-9
U I ] (0] U] o 12
Motion Control GroUP ........oveveiiii e 10
Y ST= LA €] o] U] o PP 11
Transaxle ASSEMDIY .......cccoiviiiiiii i 16
Transaxle GroUP .......c.uvieviiiieeiiie e e e e e 15
_2-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



48" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-6253 Asm, Deck W/Decals ..........cccocevuveennnnn. 1 16 3231-25 Bolt, Carriage 3/8-16 x 1 1/4 .................. 4
2 52-2860 WaAShET ..o 2 17 109-3449 Shield, Belt .......cccooevveiiiieeee 2
3 109-9158 Asm, Idler Arm W/Bearings.................... 1 18 3230-23 Bolt, Carriage 5/16-18 x 3/4 Short Neck. 6
3:1 | 302-40 Zerk, 90° 1/4-28 .......cccuvvennn. 19 109-5667 Ring, Bolt Retaining ............cccceevvveennnen. 4
3:2 | 1-513034 Bearing ................ 20 104-8300 Nut, Nyloc 5/16-18 Flg ....10
4 103-3330 Spring, Extension 21 109-5498-03 Baffle, Discharge .............. 1
5 1-603384 BUShING......ooiiiiiiiiiiicee e 22 110-6691 Decal, Danger.........ccccouvveeiiieeeiieieee. 2
6 3231-11 Bolt, Carriage 3/8-16 x 3 1/2 .................. 1 23 109-6459 Decal, Belt Shield Warning .................... 2
7 104-8301 Nut, Nyloc 3/8-16 Flg ................ ...8 24 109-6034 Decal, Deck 48 ..........cccueeen. 1
8 1-413113 Bushing........ccocoeeeiiiveennnn. 1 25 109-6035 Decal, Belt Routing............ 1
9 109-8891 Asm, Pulley and Bearing........... 2 26 109-6036 Decal, Anti-Scalp Roller.... 1
10 3231-31 Bolt, Carriage 3/8-16 x 2 1/2 .................. 1 27 93-7009 Decal, Danger.........ccccouvveeinieeeiineene. 1
11 109-6572 BUShING......ooiiiiiiiiiicee e 2 28 322-2 Screw, HH 5/16-18 X 5/8.........ccccocveeenne 4
12 1-603843 Pulley, Idler.........cccoeeennee. 1 29 109-9159 Decal, Hole Cover
13 109-6868 Bolt, Carriage 3/8-16 x 3 .... 2 30 1-303520 Decal, Trivantage...........cccoevveeerineennnnn.
14 109-3723-01  Strut, DecK.........ocvvveeennnnee. a1 A 109-8745 Asm, 48 Deck Complete

15 109-8788 Bushing, Flanged..........ccccoiviiiiiniennnne. 4

Exmark black touch up spray paint — gloss black.
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
A Includes all item shown on pages 3, 4 & 7. Does not include struts or strut hardware.

-3-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



48" DECK GROUP (Continued)

Torque to

4

~~Torque to
32-42FT-LB

95105 FT-LB

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-6388 Kit, Anti-Scalp Roller ...........coccveeeeeenn. 3 7 3231-25
1:1 112-3977 Bolt, Shoulder ...........cccooeeieiiiiiiiieeeee 1 8 104-8301
1:2 | 1-603299 Roller, Anti-Scalp .1 9 109-5364
1:3 104-8301 Nut, Nyloc 3/8-16 FIg ......cocevviiiiiieeeeane 1 10 109-6393
2 109-8744 Asm, Cutter Housing Complete............... 3 10:1 | 95-2747
3 103-6401 Blade, Notched ..........ccccceeeeiiiiiiiieinnns 3 10:2 | 46-6290
| 109-6389 Blade. Mulch ..., 3 10:3 | 93-6083
109-6391 Blade, High Lift .3 10:4 | 95-3270
44 109-3747 Sheave, Blade Drive .........cccccvvvvvvvvennnnns 3 13 109-8854
5 109-3410 Hanger, DecK........cccccooviiiiniiiiiiiice, 4 14 109-6886 SPING .ot 1
6 109-8788 Bushing, Flanged.............c.ccocccuiineeennn. 8 15 109-5151 Chute, Deflector.................................... 1
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & sheaves.
DO NOT use a copper or nickel based anti-seize.
B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N 109-5980.

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




52" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-6254 Asm,52 Deck W/ Decals...........ccceeenuneee. 1 16 3231-25 Bolt, Carriage 3/8-16 x 1 1/4 .................. 4
2 52-2860 WaSher ..o, 2 17 109-3449 Shield, Belt ........cccooviiiiiiiiis 2
3 109-9158 Asm, Idler Arm W/Bearings.................... 1 18 3230-23 Bolt, Carriage 5/16-18 x 3/4 Short Neck. 6
3:1 | 302-40 Zerk, 90° 1/4-28 ......cocoviiiiiiiiiiieeeie 1 19 109-5667 Ring, Bolt Retaining .............cccocvcvvvennne. 4
3:2 | 1-513034 Bearing ........ccccueene 20 104-8300 Nut, Nyloc 5/16-18 FIg .........cceevvvreenne. 12
4 103-3330 Spring, Extension 21 109-5498-03 Baffle, Discharge ..........ccccveeeeeiiiiiiennn. 1
5 1-603384 Bushing.........cccoceeviiiiiniicns 22 110-6691 Decal, Danger.........cccccovvvveinieeencineenne. 2
6 3231-11 Bolt, Carriage 3/8-16 x 3 1/2 .................. 1 23 109-6459 Decal, Belt Shield Warning .................... 2
7 104-8301 Nut, Nyloc 3/8-16 FIg .......ccoccvvvercinieann. 8 24 109-6033 Decal, Deck 52 .........ccovovviiiiiiiiiiiie 1
8 1-413113 BUShING......oooiiiiiiiii e 1 25 109-6035 Decal, Belt Routing ...........ccocoeveviniennne. 1
9 109-8891 Asm, Sheave and Bearing...................... 2 26 109-6036 Decal, Anti-Scalp Roller...........ccccceeee. 1
10 3231-31 Bolt, Carriage 3/8-16 x 2 1/2 .................. 1 27 93-7009 Decal, Danger.........cccccoevviiniieencieienen. 1
11 109-6572 BUShING......ooiiiiiiiiiii 2 28 322-2 Screw, HH 5/16-18 X 5/8.........ccccocvvenn 6
12 1-603843 Pulley, [dler ... 1 29 109-9159 Decal, Hole Cover.........ccccoecuiiieeeiininns 3
13 109-6868 Bolt, Carriage 3/8-16 X 3 .........ccccvveernnnn. 2 30 1-303520 Decal, Trivantage...........cccevcvvvevcierennnnn. 1
14 109-3723-01  Strut, DecK..........ccceeeennnnn.. A 109-8746 Asm,52 Deck Complete

15 109-8788 Bushing, Flanged

Exmark black touch up spray paint — gloss black.
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

A

-5-

Includes all item shown on pages 5, 6 & 7. Does not include struts or strut hardware.

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




52" DECK GROUP (Continued)

Torque to
@/ 95105 FT-LB

i Torque to
32-42FT-LB

Item | Part No. Description Item | Part No. Description Qty.
1 109-6388 Kit, Anti-Scalp Roller.... 7 3231-25 Bolt, Carriage 3/8-16 x 1 1/4 .... ...8
1:1 112-3977 Bolt, Shoulder .............. 8 104-8301 Nut, Nyloc 3/8-16 FIg............. ....8
1:2 1-603299 Roller, Anti-Scalp .......ccoeeviiiiiiiieeiiiiies 9 109-3661 Belt .ttt 1
1:3 | 104-8301 Nut, Nyloc 3/8-16 FIg ........cevvviiiieiiinnne 1 10 109-6393 Kit, Washout Port...........c.ccocevevciiennnne. 1
2 109-8744 Asm, Cutter Housing Complete............... 3 10:1 | 95-2747 Fitting, Washout Port ..... R
3 103-6402 Blade, Notched 18.0 .........cccccvcvvveiinnenne 3 10:2 | 46-6290 O-RiNG .ot el
| 109-6390 Blade. Mulch ... 3 10:3 | 93-6083 Screw, HWH 1/2-20 x 1/2 Taptite........... 2

109-6392 Blade, High Lift .........ooeiiiiiiiee 3 10:4 | 95-3270 Connector, HOSe.........ccooeeveieiiiiiiieie, 1
44 109-3671 Sheave, Blade Drive ..........cccovvvveveveeene. 3 13 109-8854 Pin, Chute.........uuveiiiiiiiiiiiiiiiiiiiiies 1
5 109-3410 Hanger, DecK.........ccocviiiniiiiiiiiccie 4 14 109-6886 SPING ittt 1
6 109-8788 Bushing, Flanged.........c.ccooiiiiiiiieinninnns 8 15 109-5151 Chute, Deflector.......ccccuviiiiiieiaiiiiiiann. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & sheaves. DO NOT
use a copper or nickel based anti-seize.

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N 109-5982.

-6-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



CUTTER HOUSING ASSEMBLY

Torque to
) 7 95105FT-LB
Torqueto 8 e
200-250 INLB ‘
1
6 Torque to
32-42FTLB
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-9380 Asm, Cutter HOUSING.........cccccovvveeninnenne 1 4 109-7431 Spindle, Hex Pilot ............cccovcieiiiienis 1
1:1 62-3661 Spacer, Bearing ........ccccceveeeiiiiiiiieneeenne 1 5 109-7429 Washer, Blade Drive.........ccccccoevvvevevene. 1
1:24=| 109-9379 Bearing, Ball .........ccoeeeeeiiiiiiiiiiiies 2 6 116-0005 Bolt, Sems Blade ...........cccccoeveveveviiinennn, 1
2 80-4380 7 3219-6 Nut, Hex 5/8-18........cccccecvvveiiinraannne. L
3 80-4360 8 32144-41 Screw, HWH 3/8-16 x 7/8 Taptite........... 6

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindle & bearings. DO NOT
use a copper or nickel based anti-seize.

-7-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



FRAME GROUP

Item | Part No. Description Item | Part No. Description

1 109-8825 Asm, Frame W/ Decal .. 8:1:4| 302-5 Zerk 1/4-28 Str Thrd Forming

1:2 | 109-6008 Decal, Drive Release .............ccoecuveennnee. 8:1:5| 93-4244 Tube, INNEr ...
1:3 | 106-5517 Decal, Surface, HOt..........ocouveeiiinieninnn. 8:2 | 104-3667 Spanner, Wheel..........cccceeviiiinicenn 1
1:4 | 109-8965 Decal, Safety Warning 8:3 | 325-20 Screw, HH 1/2-13 x 6. L1
2 109-8845 Asm, Seat Box W/ Decals 8:4 | 92-2651 Washer.........ccccviinienns .2
2:2 | 109-9182 Decal, Control, MOtion.............c.cc.coco...... 8:5 | 3296-45 Nut, Nyloc 1/2-13 Thin... -1
2:3 | 109-9173 Decal, Control/Brake..... 9 109-3667 Bearing, Flange ..........ccccoevvieeinieeeninnn, 4
2:4 109-9120 Decal, FUse BIOCK ........ccvveveeeeeeeeeeennn. 10 104-8300 Nut, Nyloc 5/16-18 FIg.........ccceovieuiianes 21
2:5 | 109-6014 Decal, Belt Routing ..........cccccevvevevierennns 1 322-5 Screw, HH 5/16-18 x 1... 10
2:6 | 109-6210 Decal, Danger 12 109-6045-03 Bracket, Tank Mount.............ccccevcuveennnn. 1
3 32144-70 Screw, HWH 5/16-18 x 3/4 TF 13 3230-23 Bolt, Carriage 5/16-18 x 3/4, Short Neck. 2
4 109-3678 Bearing, Ball ........c.oveveeeeeeeereeereeeeenn. 4 14 109-6867-01 Bracket, Rear Tank (LH)............

5 109-6218-01 WId, Caster Fork... 2 15 109-3406-01 Bracket, Rear Console (RH)

6 109-3724 WESNET oo 2 16 109-3381-01 Guard, Engine (LH)........ccocevviiiiniiiiennnnn. 1
8 109-6405 Asm, Caster Wheel .............cccoveveuriuennnnn 2 17 109-3391-01  Guard, Engine (RH)... -1
8:1 | 105-1863 Asm, Caster Wheel W/Bearings .. 1 18 109-5363-01 Casting, R€ar ......cocovvviiiciice, 1
81| 105-1864  Til€ .ooorvverecversieieeeiseeseeesees 1 19 1 109-3709  Panel, Front........coooovvnnninnninnnennens 1
8:1:2| 62-5580 Bearing 20 109-3707 Fender, Exmark (LH).... L1
8:1:3| 83-4740 Bearing 21 109-3708 Fender, Exmark (RH).......cccooeviiiinennnen. 1

Exmark black touch up spray paint — gloss black.
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

-8-

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr




FRAME GROUP (Continued)

Item | Part No. Description Qty. Item | Part No. Description Qty.
22 109-8870-01 WId, Shaft Front...........cccccovcvvievinieennnnn. 1 38 93-4696 Pin, Hitch ... 1
23 109-8871-01 WId, Shaft Rear.........ccccceeevciviiinniiennnne. 1 39+ | 109-6177 Pin, SPring.....cocoveiiiieiieee e 1
24 114-1658-03 Guard, Muffler...........ccccceeiviiiiiiiicnne. 1 40 109-5486 Asm, Wheel And Tire (48" Only) ............ 2
25 9266714 Screw, HWH 1/4-20 X .50........cccoveuveennnne 6 40 109-5268 Asm, Wheel And Tire (52" Only) ............ 2
26 3234-5 Screw, HH FLG 5/16-18 X 3/4 ................ 11 40:1 | 109-5487 Wheel (48" ONly).....ccoocuvviiiiiiiniiieiieee 1
27 104-8301 Nut, Nyloc 3/8-16 FIg ........coccvvverciriennnn. 4 40:1 | 109-5270 Wheel (52" ONly)....ccoocvviiniiiiiiiiciieee 1
28 3231-9 Bolt, Carriage 3/8-16 x 2 3/4 40:2 | 109-5488 Tire, 20 X 8-8 (48" ONly) ..cocvvvvvvvicinne
29 3256-3 Woasher, 5/16 Std ................. 40:2 | 109-5269 Tire, 20 X 10-8 (52" Only) ....

30 109-8758 Asm, Height Adjust W/ Decal 41 242-50 Nut, Lug 1/2-20 ...
30:2 | 109-8759 Decal, Cut Height.............coocviiiiiiiennn. 1 42 109-6190-03 Cover, Hydro Fan ...........cccccceevciveencinnenne 1
31 109-5819 Pin, ClIeViS......ocoiiiiiiiiiiiccee e 2 43 99-6810 Screw, HH 1/4-20 X 5/8.........ccocvevinienen 2
32 3256-26 Washer, 1/2 SAE .......cccooeiiiiiiiiicce, 3 44 92-7054 Spring, ComMpression ..........c.covevceeeeens
33 32120-47 Ring, Retaining ........ 45 109-6214 Stop, Motion Control.........

34 109-8755 Stop, Height Adjust 46 1-303435 Washer, Spring Disc 1/4

35 109-5814 Arm, Float LinK........cccoocvieiiiiiiiniic, 1 47 321-2 Screw, HH 1/4-20 X 1/2......ooevieeiiiiieeen. 4
36 109-5818 Pin, PiVOt.......oovviiiiiiiiiiieiiieieieeeeeeeeeee 1 48 109-6280 Decal, QuUest LOgO.......ceveveeeiiiiiiiieeeene 1
37 109-6172 Pin, CleVIS.......cuviiiiiiiiiiiiiiaeeeiiiieaeae 1

Exmark black touch up spray paint — gloss black.
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on Spring Pin hub threads.

-9-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




MOTION CONTROL GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-6915 WId, Motion Control Pivot (LH)............... 1 21 109-6220 WId, Brake PiVOt ..........cccovvvviviiiiiiiiinine, 2
2 109-6914 WId, Motion Control Pivot (RH) .............. 1 22 109-3705 Pin, Control Pivot.............coovvviviviiiiiienn. 2
3 103-9928 Bearing .......cccuveeiiiiiiiiee e 4 23 3272-10 Pin, Cotter 1/8 X 3/4.........vvvvvrnrnriinnnnnnns 2
4 52-2900 WaASKhEr ..o 8 24 32128-20 Nut, Whizlock 5/16-18...........ccccvvveeeeenn. 12
5 109-3689 Post, Lever Mount.... .2 25 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp .4
6 5-0838 WaShEr ......oovvviiiiiieiieieeeeeeeeeeeeeeeeeeeeeee 4 26 109-5957 Damper, Motion Control..............ccccc...... 2
7 323-9 Screw, HH 3/8-16 X 1 3/4.......c.ooeevvveennn 4 27 109-5825 Tube, Brake PiVOt.........ccccoviiviiiniiicis 1
8 104-8301 Nut, Nyloc 3/8-16 FIg ........cccovvvvivreennen. 4 28 109-5918 Asm, Lever W/GKIP .....ccceevvieeiniiieiiieene 1
9 109-7098 Asm, Lever W/Grip (RH) ........ccovvveennnnn. 1 28:2 | 1-633268 Grip, Brake Lever.........ccocceeviieiiiienns 1
9:2 | 109-5192 Grip, Control Lever..........ccccovvveeeniineennns 1 29 107-7581 BUSKING ..o 2
10 109-7099 Asm, Lever W/Grip (LH)......ccoevviviennnnn. 1 30 109-5824 WId, Bellcrank..........cocoeeiniiiiniiieninnene 1
10:2 | 109-5192 Grip, Control Lever..........ccccvvveeeiiineennns 1 31 701197
11 98-5975 Washer, Spring Disc 3/8...........cccceevunee. 4 32 109-5834
12 323-6 Screw, HH 3/8-16 X 1.....ccceevverrieine. 4 33 109-5868
13 109-3414 Rod, Steering 2 34 104-7201
14 2411-53 Balljoint LH.........cooiiiiiiiiiiee e, 2 35 109-5914
15 322-6 Screw, HH 5/16-18 x 1 1/4 ........c.ccveenee. 2 36 109-8765
16 104-8300 Nut, Nyloc 5/16-18 FIg ......cccevverveinrenene 4 37 109-6907
17 109-3728 Nut, Rod Adjustment...........cccoeevveeennnen. 2 38 109-5833
18 37-8771 Screw, Shoulder 5/16-18 x 5/8................ 2 39 99-4958
19 3220-2 Nut, Jam 5/16-24 .......ccceeeveeiiiiiiiieeeen, 2 40 109-6887
20 3220-20 Nut, Jam 5/16-24 ..., 2 41 1-603693

-10-

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr




SEAT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-6916 Asm, SeatPlate ...........cooevvvveiviiiiiinenennn, 1 5:3:1| 110-6569 LH Armrest Kit .........evvveveieieiiiiiiiiiiiiinnnnns 1
2 109-2628 Cable-Stop, Seat........cccoovveiriiieeiiiiees 1 5:3:2| 110-6570 RH Armrest Kit.......cccoeiiiiiiiieiiiee, 1
3 321-5 Screw, HH 1/4-20 X 7/8 .......cccvevevvennne. 2 5:3:3| 108-6179 Screw, Button Head 5/16-18 x 1/2 ......... 6
4 104-7201 Nut, Nyloc 1/4-20 FIg ......covvvveeiiiiienee. 2 6 104-8300 Nut, Nyloc 5/16-18 FIg .........ccceevuveennnne. 8
5 109-6399 Asm, Seat W/Decals ...........ccceeevueeennnnn. 1 7 103-9376 Bumper-Seat ..........cocceviieiiniieeieee 2
5:1 | 107-1880 Kit, Seat Tracks.......ccccovvreeriieeiiieeeaine. 1 8 27-0410 Screw, Shoulder 5/16-18 x 1 Sp............. 2
5:2 | 109-6382 SEAL ...t 1 9 103-3999 Decal, Exmark Logo...........cccoevevierennnen. 1
5:3 | 108-6163 Armrest Kit. ..o 1 10 109-6016 Decal, Service Aid ... 1
-11-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-5510 Asm, Fuel Tank.......c.ccoceevniieiniiieenineene 1 7 104-8300 Nut, Nyloc 5/16-18 FIg .........ccccevvvvennnnne. 1
1:1 | 103-2605 Fitting, Fuel Bulkhead W/Strainer...........1 8 1-303077 Clamp, Fuel Line
103-2784 O-RiNG it 1 9 105-1853 Clamp, Fuel Line
1:2 | 109-0346 Cap, FUel.......coooiiiiiic e 1 10 109-0304 Hose, Fuel Line 2 1/2"..........cccccocvvennnn. 1
2 3230-3 Bolt, Carriage 5/16-18 x 1 1/4................. 2 11 1-603770 Valve, FUEl........cocoiiiiiiiiii e 1
3 3256-23 Washer, 5/16 SAE........cccccvvvinieicneennn. 2 12 109-0286 Hose, Fuel Line 35" ........cccooovevviiieennne 1
4 1-633349 Spring, COmMPression.............cceeeveeeennns 2 134 |Briggs & Stratton Part No. 695666 Fuel Filter .................... 1
5 3296-47 Nut, Nyloc 5/16-18 Thin...........ccccecvvennene 2 Kohler Command Part No. 24 050 10 Fuel Filter ................ 1
6 3230-16 Bolt, Carriage 5/16-18 X 7/8 ................... 1

4+ Refer to Engine Owner’s manual. (Fuel filter Must be 30 Micron).

-12-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




ENGINE GROUP —-BRIGGS & STRATTON

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 104-8300 Nut, Nyloc 5/16-18 FIg ........ccceevvvvennnne. 1 11 109-3397 Pulley, Flat Idler 3.50 Dia. ..........cc..c...... 2
2 5-7280 Key, Machine 1/4 SQ X L.....ccccovcuveennnnn. 1 12 1-603384 Bushing, Pivot ldler..............ccccocviennnne.
3 109-3386 Sheave .......... 13 3231-11 Bolt, Carriage 3/8-16 x 3 1/2....

4 110-6766 Clutch-Electric 14 3256-4 Washer, 3/8 Std.........ccoovvvvvviviiiiiiiiiien,
5 109-8851 Asm, Muffler W/Gaskets.............ccccc.e... 1 15 3231-5 Bolt, Carriage 3/8-16 X 1 3/4 .................. 2
5:1 | 104-3226 GaASKEL ..o 2 16 104-8301 Nut, Nyloc 3/8-16 FIg ........oovcvvveiiiiene. 3
6 109-8855-03 Anchor, Clutch ..........ccccvieiiiiiiiiiccne, 1 17 1-603402 SPHNG -« 1
7 322-10 Screw, HH 5/16-18 X 2.......ocvcvviviiiiienns 1 18V | 1-403124 EIDOW, 90° ....viiiiiiiecieceee e 1
8 1-603610 Woasher, Spring Disc 7/16...........c..cc...... 2 19 109-3388 Belt. o 1
9¢ 3212-11 Screw, HH 7/16-20 X 2 3/4 .......ccoccvveenn. 1 20 1-303334 Washer, Spring Disc 5/16 ..............cc...... 1
10 109-9162 Asm, Idler Arm W/Bearings.................... 1 21 | 32144-109 Screw, HWH 3/8-16 x 1 1/4 Taptite......... 3
10:1 | 302-40 Zerk, 90° 1/4-28 ......cocovviiiiiiiiiiceeie 1 22V | 281-2 Plug, PiPe ...ooiviiiiiiiiiiiiiiiieee 1
10:2 | 1-513034 Sleeve, Bearing......ccccouecuvieeiaeeiiiiiieennn. 2

Exmark black touch up spray paint — gloss black.

V¥ Use a Teflon Pipe Sealant or equivalent on threads.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt and self-tapping engine mounting bolts.

-13-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




ENGINE GROUP — KOHLER COMMAND

Item | Part No. Description Qty. Item | Part No. Description Qty.
1v 288-10 Cap, Pipe.....cccoiiiiiiiiceie e 1 10:2 | 1-513034 Sleeve, Bearing .......ccccceevvveencieencinnenns 2
2 5-7280 Key, Machine 1/4 SQ X L......ccccovveeeeeennne 1 11 109-3397 Pulley, Flat Idler 3.50 Dia. ........cccccceeennne 2
3 109-3386 ShEAVE ....vvvieiiiiii 1 12 1-603384 Bushing, Pivot Idler..............ccccviienennn. 1
4 110-6766 Clutch-Electric..........ccoooeeeeeieei, 1 13 3231-11 Bolt, Carriage 3/8-16 x 3 1/2................... 1
5 109-8951 Asm, Muffler W/Gaskets..........cccccceeenne 1 14 3256-4 Washer, 3/8 Std........ceeeeiiiiiiiiiieeeies 1
5:1 110-6697 GASKEL ...t 2 15 3231-5 Bolt, Carriage 3/8-16 x 1 3/4 ..........c....... 2
6 109-8855-03 Anchor, CIUtCh .........cccccoviiiiiiiiiiiiiies 1 16 104-8301 Nut, Nyloc 3/8-16 FIg .......cccoevviiiiiieaenne 3
7 33014-00 Nut, HeX M8-1.25.........uveeeieiiiiiiieeeeeee 4 17 1-603402 SPHING ettt 1
8 1-603610 Washer, Spring Disc 7/16.............c......... 2 18V | 82-4201 Asm, Hydraulic HOSE ..........ccveveieiinnnns 1
9¢ 3212-11 Screw, HH 7/16-20 X 2 3/4 ......cccuuveeeeen. 1 19 109-3388 Belt oo 1
10 109-9162 Asm, Idler Arm W/Bearings.................... 1 20 3253-4 Washer, Lok 5/16........c.cooviviieieeenininnes 4
10:1 | 302-40 Zerk, 90° 1/4-28 ... 1 21¢ | 32144-109 Screw, HWH 3/8-16 x 1 1/4 Taptite......... 4

Exmark black touch up spray paint — gloss black.

V¥ Use a Teflon Pipe Sealant or equivalent on threads.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt and self-tapping engine mounting bolts.

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr

-14-




TRANSAXLE GROUP

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 109-3372 Asm, Transaxle (LH) ......ccoovviiiiieninnnnne 1 13 3230-30 Bolt, Carriage 5/16-18 x4 1/2 ................ 2
2 109-3371 Asm, Transaxle (RH).... 14 109-3710 Tube, SPacer.......cccovuvveeieeiiiiines

3 109-6570-03 Bracket, Fender Support 15 104-8301 Nut, Nyloc 3/8-16 Flg

4 109-2250 Tank, HydrauliC..........ccccooiiiiiieieiinns 1 16 3290-357 Nut, Whizlock 3/8-16.............cccvvvvvnnnnnne 1
4:1 | 109-3320 Cap, Hydraulic Reservoir ...........ccc.c.e.... 1 17 109-3711 Rod, TENSION ....eeeeiiiiieiiee e 1
5 104-7201 Nut, Nyloc 1/4-20 FIg ......oovviiviiiiiiieiiee. 2 18 109-3322 Clamp, HOSE........eeeiiiiieiiieeice e 4
6 3256-22 Washer, 1/4 SAE .......cccooeeiiiiiiiiieee, 2 19 109-5395 Arm, Hydro Bypass........cccccueeevieeeniinnenne 2
7 321-6 Screw, HH 1/4-20 X L..ccoovveiiiieiiiiiees 2 20 3229-1 Bolt, Carriage 1/4-20 X 3/4 .......cccouveennee. 2
8 104-8300 Nut, Nyloc 5/16-18 FIg ........ceeevvvveennnen. 8 21 108-6402 KNOD ... 2
9 3230-9 Bolt, Carriage 5/16-18 x 2 3/4................. 4 22 1-806003 Hairpin, Cotter ........ccccovvviiiniiieiieeeeen, 2
10 3256-3 Washer, 5/16 Std .........ccccevviiiiiiiiieee. 2 23 109-5577 Hose, HydrauliC ..........ccceeviiiiiieiennn.
11 322-12 Screw, HH 5/16-18 x 2 1/2 .2 24 109-5578 Hose, Hydraulic .........

12 109-3652 SPACET ..t 2 25 109-2985 Trim,.13 X 2.0 Edge

Exmark black touch up spray paint — gloss black.

-15-

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr




TRANSAXLE ASSEMBLY

Item | Part No. Description Qty. ltem | Part No. Description Qty.
1 109-3321 Filter, Hydraulic..........c.ccoeeiiieiiniiene. 1 5 109-5939

2 109-3278 Adapter, Straight..........ccccevviieeiiiiienn. 1 5:1 | 109-3536

2:1 | 1-603921 O-RiNG, SAE#6 ...ccooviieiiiieeiiieeiieceee 1 6 109-5938 Kit, Fan And Pulley ..........ccooceveiiiennnen. 1

3 109-3540 O-Ring, Charge Seal Cover ................... 1 6:1 | 109-5940 Fan, Hydro........ccccooviiiiiiieec, 1

4 109-5592 SPHNG ettt 1 70 | 109-3537 Kit, Complete Seal.........cccovvieiiniennnnn. 1

Note: The above numbers can be used on both right and left hand transaxle assemblies.

B Not shown

-16-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




16

DECAL GROUP

4

ANEE8 VN

AEAAR
"B

Lo 2 g e

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-6016 Decal, Service Aid.........ccccovvveeiniiniennnne. 1 13 109-6029 Decal, Console .........ccocuveeriiieeiiiiieee. 1
2 109-8759 Decal, Cut Height..........c..coocviiiiiiennn. 1 14 109-6036 Decal, Anti-Scalp Roller...........ccccceeee. 1
3 109-9173 Decal, Control/Brake............cccccccuvvennnne. 1 15 1-303520 Decal, Trivantage...........cccovcvveevcierennnnn. 1
4 93-7009 Decal, Danger........cccccoevveeniiieinieeeene. 1 16 109-6280 Decal, Quest LOgO ........ceeevvuveiinieeennne. 1
5 109-6210 Decal, Danger.........coccuuveeeeeeeiiiiiieeeeeeene 1 17 106-5517 Decal, Hot Surface.........ccccccevvvevevevinnnen, 2
6 109-6459 Decal, Belt Shield Warning..................... 2 18 109-6035 Decal, Belt Routing ..........ccccovvinieeennnne. 1
7 109-6008 Decal, Drive Release ...........cccccecuvvennnne. 2 19 109-8965 Decal, Safety Warning .............c.cceeeeee. 1
8 109-9182 Decal, Motion Control..............ccccceeevneee. 1 20 109-9159 Decal, Hole Cover.........cccccooviiiniicennnnn. 3
9 109-6034 Decal, Deck 48" .........ccccoviiriiieiiiieeee, 1 21 109-9120 Decal, Fuse BIOCK............ccocveeinuieennnnn. 1
10 109-6033 Decal, Deck 52" ........coovvveviviiiiiiieiiiiienens 1 22 110-6691 Decal, Danger.........ccoocvvveeeeeiiiiiiieeeeene 2
11 | 109-6014 Decal, Belt Routing .........ccccoevvevevevnnee. 1 109-8889 Decal Kit
12 103-3999 Decal, Exmark LOgO........ccceeviiiiiiiaaannns 1

17-

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr




ELECTRICAL GROUP
1

Item | Part No. Description Qty. Item | Part No. Description Qty.
1¢A | 109-8786 HAarmEeSS ......ooviiiieiiiceeee e 1 19 1-807513 Bolt, Carriage #10-24 X 1/2 ........ccccon.... 4
4@ | 109-8963 HAarmeSsSs ......ooviiiiiiieieee e 1 20 614249 Tie, Cable ......coveviii 2
1:2 | 109-9186 Diode, TVS 21 32128-33 Nut, Whizlock 1/4-20 2
2 240-3 Grommet, Rubber 22 99-7408 SWItCH ..o 1
3A | 32144-1 Screw, HWH #10-24 x 1/2 Taptite........... 3 23 105-1853

o 32144-1 Screw, HWH #10-24 x 1/2 Taptite........... 4 24 109-2407

4 3296-2 Nut, Nyloc #10-24 .......ccoeveieiiiiiieeeeeee 4 25A | 109-7653

SA 1-643275 Relay, 12VDC 40 AMP ..oeeeeeiiiiiiieeeeeene 1 [ ] 109-7621

[ J 1-643275 Relay, 12VDC 40 AMP ..oeereeiiiiiiiieeeeeene 2 26 103-0705

6A 1-513075 Switch, Solenoid ..., 1 27A | 109-9415

7 3256-22 Washer, 1/4 SAE .......ccocooeeiiiiiiieee 2 28A | 1-543393

8 321-4 Screw, HH 1/4-20 X 3/4 ...c..oooovivieiene [ J 1-543393

9A | 46-8560 Screw, HHF 1/4-20 X 1/2 29 110-6765

10 107069 Nut, Retainer-Panel 1/4-20 30 82-2190

11 109-6398 Asm, Control Panel W/Decal.................. 1 31 103-1311-03 Holddown, Battery ..........cccccceeeevnivenennnn. 1
11:2 | 109-6029 Decal, Console.........ccoeveveeveieviieiiiiieiennnns 1 32 103-2106 Key, Exmark LOgo .......ccceevviiiiiieieniiias 1
12 3258-166 Screw, PPH 1/4-20 X 3/4 .....c.ccevevcniene 4 33 1-633651 Bolt, Battery Holddown ..............cc..c..... 2
13 1-513374 Meter, Engine HOUrS .........ccccceeeviniennnnne. 1 34 1-543792 Wingnut, Nyloc 1/4-20..........ccceceeeeiiinnenne 2
14 103-5221 SWItCh, PTO ..o 1-603511 Key, Ignition........ccooveeiiiiiececee, 1
15 109-4736 Switch, Ignition W/Nut. 35A | 32128-33 Nut, Whizlock 1/4-20 e L
16 103-0498 NUL, 1gNItIoN. .....eeeeiiieieeee e o 57-6390 Nut, Jam M8-1.25 ......ccoviiiiiiieiiiieee, 1
17 109-3987 Control, Throttle ..........ccocceeviiieiiiiiiiens 1

18A | 109-8747 Control, Choke

() 109-9147 Control, Choke

¢ Use dielectric grease on all wiring harness connectors

A For Briggs & Stratton engines

@® For Kohler Command engines.

Exmark black touch up spray paint — gloss black.

-18-

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr




AVI3H T B
1NOXJ07 HIALHVLIS

ELECTRICAL DIAGRAM — BRIGGS & STRATTON

2z
HOLNTO -
old +a TVNOIS announ =T
QIONIT0S  QIONZ10S aloNT10S L= N
1HVIS 1HVIS 1HVIS
=
© s
v a |
i
4 GN3 3HIM WOHS A3M3IA SHOLOINNOD
2 3 2 g3 :
5] I} 3 33 310N
E = R
: = g8
H oo
z Zz
[ .
8
4
5
3
annous @Vn_u _unv_g MOTIEA z
NV ———— MOTI3A TOHLNOD
N33uD NOLLOW HOLIMS OLd ‘H3LIWHNOH | A TYNINEIL ()]
H1 o
B SIIHOSSIOOV ‘HOLIMS Lv3S | X TYNINEIL i
QIONZ10S | S TYNINHIL 2
©
HOLIMS OLd ‘HILIWHNOH | | TYNIWEIL
Ol3NovyW . s ¥ ALIHM =
ON370S 13N MOTT3A Ad3LIVE | @ TYNIWEAL M
HOLVINDIH IOVLTOA | Vv TVNIWEIL €
z 1
HOLYNYILTY 1370IA [(EEED 10HLINOD SNOILD3NNOD VNINE3IL (e)) Q
HOLMSTIO ¢ an1a LHon 13701A NOLLOW — <
HY HOLIMS NOLLINDI ] n
13701A 0
— [
>
c
[o]
ATVNINGIL 1S
V IWNINEEL o
X TYNINGEL 0
MOTI3A g
' © —an1a LHon _| 1510 HOLIMS W
¥3LANENOH z 1301 iveg =
s ' Avdd
2 IYNINGIL e
o
1 TVNIWEL =
v f—ovig —— TUNINEIL kel
O [ [}
S3IH0SSIOOV a o [
s ] 3
H 5 c
= (=] ++ K
228z 3:[ g5 i e ok g
commzRl23zl 2 nRzzE33D 32 z o 3|2 2|2 A+X | v+i+a NN 2
m m o zlz 2|3 a
S mf._m._._o_un_v_m%r__ SMRRGRX B n 0 HERE I on o1
T I v s v L st [e s e] JDIVIN, LINDHID NOLLISOd

00748 asnd

aVXSA I
HOLIMS NOILINDI

&
&

HOLIMS Lv3s

HOLIMS OLd




QaION3T0S

1NOXD07 HALHYLS AVI3H TN
z (4
HOLNTO
old +a <L <L
aioN310s e v A= v
savis e T
a) 0 : :
v a n
Z z
“ _Lﬂ_ R [evres)
M i 1! | /M Y _..__ ﬂ____ il h 7 N3 3HIM WO IMAIA SHOLOINNOD
®m o
: g B8535 EEfE:PE o
E mX | xX= =228 5o
2 °Q o 77T E
M o | @ ER
[ - 33X )
c cmm m
G|REM ]
O z Zz z
@) L g
8
5
o H
annous @H_ _H_Av_o< MOTT3A z
E NV ——— ———  MOTI3A TOHINOD
1 Na3uS NOLLOW HOLIMS OLd ‘43LIWHNOH | A TVNINEIL )
H1 o
I ' SIIHOSSIOOV ‘HOLIMS LV3S | X TWNINEIL i
O aloNZ10S | S TYNIWEAL 2
; ©
e oumevw 8 s 2w HOLIMS OLd ‘H3L3W HNOH | TYNINGIL s
[ ON370S 13N MOTT3A Ad3LVE | @ TVNINEIL =
z an <
2 HOLVINDIY IOVLTOA | vV TVNINEIL €
z 1
M M| doLvNuaLY 1370IA N33HO 10H1INOD SNOILDINNOD IVNINE3L (@) Q
A HOLMSTIO ¢ 7 ang LHon 1370IA m NOILLOW N <
13101A HY HOLIMS NOLLINDI ] K]
o ' g
Q &
[o]
A ATVNING3L 1S
V TYNINGIL o
X TYNING3L 0
(A MOTI3A g
' © ——an1a LHon _| L HOLIMS W
| HILIN HNOH z z 1370IA = Diveg W
A s ' —————— AvHD
9 TYNINGIL e
©) S
1IVNIWEEL =
v f—ovig —— TUNINKIL ke
R Qv [ ®
S3IHOSSIOOV a o [ S
= e s [ —lls E
k] > c
C =0 |92 E— 29932 9. o |w s+i+g HviS ' =
s| 2= = 2s 2|2 S)
w o0RR292209 > 20222y sz 25 sz 3|2 a+x | veiea N 2
m m o zlz == a
- d mf._m,_._s_up_“_ma._._.__ LTa U [l VLT | - o
L e sy ivs] _._qlEIE._ _k VI, LINJHID NOLLISOd
o 2 - M H
o [e] e 3
L
1

%2078 3sn4 GV XSA
HOLIMS NOLLINSI

HOLIMS Lv3s HOLIMS O1d



ELECTRICAL SCHEMATIC — BRIGGS & STRATTON

HOLNTO
Old

TNDIS

+ QIONT108
i ey annosn
aloN3108 aloN3108

Luvis |/ 14v1S

A1 TIN®
1NOMO0T H3LHVLS

—

MOTIZA

g2 2 g EE2 =8
2 = 22 2 58 JE
B g BB B 22 0g
g 5 g8 B
g 88 B
avnoks . g
L]
———---= |
1
" oL Iy ERL)
i aON0S TN | noTIEA
"
1
|
|
1
“ 13701
|
|
1
|

o
8
g
]
&
5
2

|
aNnoun .___..|.0
| L amen
Houms 10 | |
| |
| pp— -
_|_|m=._m.5
waLan
HNOH
— |
¥0y1g —————
$3H0SSIIV I9NVY _
28 5 ¢ 5 B 2 B S8 2 E
22S8°% B & 2 < = S REE X 2
S E = Z I 055 = o
] b "
g
.\ 4 1’4 r. 3
s+t 1615 S
ax | veieg NG
aNON 30 | or| ds] o8
SN, LINDHID NOLLISOd I I F——————————————=—=2 (v3s NI H01Y43d0)
| Se| &s| S | | HOLIMS 1v3S
ATYNINGIL “ __v w w Luvis “
| |
|
¥00183504 “ _ noy ||
| |
v TYNINEIL | |
NEREENE
8 TYNINGIL
I8 Y X S A

-S TYNINEIL

HOLIMS NOILINDI

8
I
H
3
MOTIA
T0HINOD
MOTIA NOLON
a0 M noszionw)
NOLLISOd 001
WHLNIN NI SEIATT
T0HLNOD HLIMNMOHS
N340 T04INOD
L3T01A NOLLOW
13101 H
MOTIA
_Hm._os _ .ol_lo.l_
13010 | HOLIMS
Eo;Uol.o/“/o. v
1
| - Q39V9N3SIO 3NYHE
HLIMNMOHS

)INId—,
—]

Nmoug
NMOHE!

o
W-W&.

(a3ovonasia)
HOLIMS OLd

-21-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



ELECTRICAL SCHEMATIC — KOHLER COMMAND

Avi3d
LNONJ0T ¥3LHVLS

AVI3H TN

0/70
HOLNTO o ! 0
old !
|
_H H_ 3 3 g
g
3
E = o S 2 @ w 2
gz & : 522 22 28 EEEEE
=3 2 2g 22 2 22 g2
a2 = &5 ] b
_ = 22 2
aNnoud .__ ? Y L _ _
o —————
|||||||| MOTIZA
I 11 MOTI3A ouiNea
! OLINDVIN LM NOLLOW
i 1 N3349 H1
)| aonaosTan MOTIA
| | (LNO STTANVH)
_ ! NOLLISOd %901
| | IVHLNAN NI SHIAT
| aioN3T0S |, TOHINOO HLIM NMOHS
1 HALHVIS [ e
_ _ N3349 T0HINOD
| | 1310 NoiLOW
“ “ 1310 He
| HOLYNHALTY [ 137010
| |
“ “ MOTIEA
aNnoss .___..||0 | |_
| . 13100 ————————-O0——O]
HOLIMS 110 “ 0\0 “ meh “ HOLIMS
131010
L————— - m._o;UOl:o/_—/o. Diveg
D
_|_| o iveg
men HLIM NMOHS
EETET
HNOH
. Nid
¥ov1g —————
S3IHOSSI0Y J9NVH _ l_
E S5 & B 58882 E 22838
22 8 ERS FREE=3 £ 8 zx8¢ ¢
22 7 &5 TRe e 17
i
-\ .-\ F. 1 L
s+i+g 1HVIS'E
AtX | v *i+a NNH 2
3NON 440+ ?| or| oo o8 ° 6
LIV LINJHID NOLLISOd e I B - == ————————=—=—=] (1v3SNIHOLV43dO) ———
| e ds | 61 | | HOLIMS L3S
ATYNINEIL " _ _v _v _v LHVLS "
v TYNING3L “ “
| | (a39vONa3sIa)
9078 3sn4 i _ N | HOLIMS OLd
| |
| |
NEEREN e
€ TYNING3L 1
18 v X § & |
S TYNINHIL L -

HOLIMS NOILINDI

-22-

lanA

ninla CAanrah AnA NAw

Download from Www.Somanuals.com. All Man



SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM ROLL OVER PROTECTION SYSTEM (ROPS)

DECK LIFT ASSIST KIT
HITCH KIT
LAZERLOCKER
LIGHT KIT

MICRO-MULCH SYSTEM

SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM

OPERATOR CONTROLLED DISCHARGE ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE

DUAL-TAIL WHEEL
FLOOR PAN EXTENDER
HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM

SNOWBLOWER
SUN SHADE
TRASH CONTAINER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

ROTARY BROOM

WALK-BEHIND ACCESSORIES

GRASS CATCHER
LAZERLOCKER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2007—2008 Exmark Mfg. Co., Inc.
Industrial Park Box 808

Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

Part No. 4500-339 Rev. A

(402) 223-6300

Fax (402) 223-5489 @]:F o
Printed In USA.

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 


